
Universität für Bodenkultur Wien 
University of Natural Resources and Life Sciences, Vienna 
 
Department of Water, Atmosphere and Environment 
Institute of Sanitary Engineering and Water Pollution Control 
 

 

 

 

 

 

 

 

 

CONTRIBUTION TO THE DEVELOPMENT OF THE CLARA SIMPLIFIED 
PLANNING TOOL WITH A FOCUS ON WASTE TREATMENT 

TECHNOLOGIES 
 
 
 

Master thesis 
submitted for the degree of 

Diplomingenieur 
 

 

 

by: 

GRIESAUER, CLEMENS 
 

 

 

 

 

 

 

 

Supervisor:  Langergraber, Günter, Priv.-Doz. Dipl.-Ing. Dr.nat.techn. 

Co-Supervisor: Pressl, Alexander, Dipl.-Ing. 

 

 

Matriculation number: 0440657  26.02.2014 





 

 Page I 

Acknowledgements 
 

This thesis was written as a contribution to the CLARA project at the Institute of Sanitary 
[...]
and animals with the wastewater.  

Imhoff tanks are recommended as primary treatment units for populations of 50–20.000 PE 
(Conradin et al., 2013).  

 

3.5.3 Technology 6-3 Screen 
Screens are used for pretreatment of wastewater. They are usually the first technology the 
incoming water flows through at a WWTP. Screens remove the largest solid parts in 
wastewater, thus protect subsequent treatment units from damage and prevent blockages. The 
most common screen design is that of metal bars placed in an open flow channel. It is important 
to provide a bypass channel parallel to the screen in case of high flow rates or when the screen 
gets blocked by debris.  

Screens are either manually or mechanically cleaned. The type of cleaning depends on the 
cleaning frequency required, and on labour costs. Cleaning frequency is influenced by the type 
of wastewater, bar spacing and the scale of the plant. The narrower the bar spacing, the more 
solids are trapped in the screen, and the more frequently cleaning will be required. Concerning 
the wastewater type, there is a main difference between wastewater from separate sewer 
systems and combined sewers systems. In combined sewer systems, where surface runoff is 
included, the amount of coarse material is much higher, resulting in larger screening volumes. 

Typical fine screens have a spacing of < 20 mm (Ghangrekar, 2013) or < 15 mm (Mara, 2004), 
depending on the source. Coarse screens have openings in the range of 15–50 mm 
(Tchobanoglous et al., 2003; Mara, 2004). But depending on the country the definitions of 
different screen classes vary largely. Manually cleaned screens usually have a wider bar 
spacing than mechanically cleaned ones. Manually cleaned screens usually have a bar angle in 
the range of 30–60° with horizontal (Mara, 2004; Karia and Christian, 2006; WEF and ASCE, 
2009) to facilitate cleaning, whereas mechanical screens have steeper slopes. Tchobanoglous 
et al. (2003) suggest using mechanical cleaning for screens with bar spacing below 25 mm. 
However, Mara (2004) points out the limitations of mechanical bar screens in developing 
countries, such as high investment costs and likely difficulties with maintenance and obtaining 
spare parts. Furthermore, in an area with low labour costs the rationale for mechanising as 
many tasks as possible is not as strong as in Europe or the U.S.A., where most of the literature 
cited was written. 

 

 

 

Figure 8: Plan view (on the left) and 2 sections of a screen 

 
Important design considerations are the flow velocity in the approach channel before the 
screen, which should be > 0.45 m/s to prevent deposition of material (Mara, 2004). Values for 
maximum flow through velocity at the screen of 0.75 m/s, 1 m/s and 1.2 m/s and  are provided 
by Karia and Christian (2006), Mara (2004) and Hosang und Bischof (1998), respectively. 

Screenings are obnoxious and should therefore be disposed of as frequently as possible. In 
larger plants with mechanised cleaning, screenings are often further processed and dewatered 



General background and literature review 

Page 18  Clemens GRIESAUER  Page 18 

by a press. In less mechanised plants they should be washed on site and left on a perforated 
plate for partial dewatering before they are disposed of. For small plants disposal on site by 
burying may be an option (Mara, 2004), depending on the legal regulations.  But typically 
screenings have to be transferred to a landfill. The amount of screenings produced is very 
difficult to estimate, and dependent on the wastewater type and bar spacing. A dataset for 
screening volumes of a separate sewer system provided by WEF and ASCE (1992) is 
presented in Figure 9. 

 
Figure 9: Volume of screenings in m³/1000 m³ of wastewater depending on the opening size in mm. Data 

source: WEF and ASCE (1992) 

 

For decentralised wastewater treatment screens are not recommended, because they require 
very frequent cleaning. If not properly looked after, screens could become blocked very soon. 
For small and decentralised treatment plants Ulrich et al. (2009) therefore suggest to install no 
screen but to provide a sufficiently big dimensioned primary treatment technology instead that 
can cope with larger solids as well.  

 

3.5.4 Technology 6-4 Buffer tank 
A buffer tank allows for temporary storage and lifting of wastewater. Buffer tanks are useful to 
equalise peak flow rates or peak loads of pollutants arriving at the treatment plant. They may 
also be necessary for some treatment steps that are operated batch-wise. 

Commonly, buffer tanks are constructed from reinforced concrete and allow for controlled 
discharge at the desired flow rate either by gravity or by pumping. To prevent accumulation of 
sediments 4 cleaning options are applicable (Federbusch et al., 2010): One option is flushing 
with large amounts of wastewater, which usually requires additional constructive measures and 
pumps. Alternatively electrical stirrers can be used, they consume little energy, but provide 
limited cleaning efficiency. Jet mixers—consisting of a submersible pump and a nozzle—can be 
used with aeration or without aeration. The non-aerated option requires large amounts of fresh 
water and a high pressure pump. Aerated jet mixers (also called jet aerator) achieve similar 
performances, but require less energy and can be run with wastewater. An additional advantage 
of jet aerators is the aeration of the water, which prevents anaerobic conditions and odour 
development (Federbusch et al., 2010).  

For a buffer tank equipped with jet aerators length to width ratios in the range of 2:1 to 4:3 are 
suggested (Federbusch et al., 2010), and a maximum water depth of 6 m. Installed power 
should be at least 30–40 W/m³ storage volume (Federbusch et al., 2010). According to the 
suggestions by Xylem (2012) much higher installed power is required, especially at smaller tank 
sizes. 

y = 2,6181x-1,484 
R² = 0,9731 

0

0,02

0,04

0,06

0,08

0,1

0 10 20 30 40 50 60V
o

lu
m

e
 o

f 
sc

re
e

n
in

gs
 

[m
³/

1
0

0
0

m
³ 

w
as

te
w

at
e

r]
 

Opening size [mm] 



 General background and literature review 

Clemens GRIESAUER  Page 19 Page 19 

 
Figure 10: Plan view and a section of a buffer tank 

 

3.5.5 Technology 6-5 Sequencing batch reactor (SBR) 
Sequencing batch reactors are wastewater treatment units that can achieve a high treatment 
level. The operational principle is the activated sludge process. In comparison to conventional 
activated sludge plants, where the wastewater continuously flows through different tanks, in an 
SBR all treatment steps take place in the same tank. This is possible using a batch-wise 
operation scheme, with the different phases of wastewater treatment occurring in a sequence of 
time. The distinct phases are: filling, reaction, settling, withdrawal of clear water and excess 
sludge, and idle (Conradin et al., 2013). In the reaction phase (and possibly already during 
filling) the wastewater and sludge are mixed and partly aerated. Depending on the treatment 
goals, aerobic and anoxic stages are incorporated in the reaction phase. After the sludge has 
settled, clear water will be decanted and some excess sludge withdrawn. A certain amount of 
active sludge has to remain in the tank for the following batch.  

SBR units can be used to achieve different treatment goals. Steinmetz et al. (2002) showed that 
SBRs reach comparable treatment levels to conventional activated sludge plants. Effluent 
concentrations below the limits of 20 mg/L BOD, 90 mg/L COD, 10 mg/L NH4-N, 18 mg/L TN 
and 2 mg/L TP were easily achieved in the 4 treatment plants that had been observed 
(Steinmetz et al., 2002); cf. Table 3).  

For small treatment plants the SBR setup has the advantage of avoiding redundant system 
components compared to conventional activated sludge plants and the modular structure allows 
for a simple upscaling of the treatment plant (DWA, 2009). The possibility to change cycle times 
provides operational flexibility without requiring any constructive measures (DWA, 2009; WSP, 
2007). Hydraulic and organic shock loads can be tolerated well (WSP, 2007), because during 
the filling stage the SBR tank itself acts as an equalisation basin (US-EPA, 1999). According to 
WSP (2007) weaknesses of the SBR system are dependency on constant power supply and 
high investment and operation costs. US-EPA (1999) additionally mentions operational 
complexity and related high demands on operators. The operational flexibility of SBR systems 
allows a broad application range. Different designs can be used for C-removal, nitrification, N-
removal, aerobic sludge stabilisation, up to P- removal, which have different investment and 
O&M costs.   

Equipment and system components required for a functional SBR are (cf. Figure 11): 
controllable wastewater inflow, aeration system, decanter for clear water, surplus sludge 
removal and optionally a mixer (DWA, 2009). Either multiple SBR units which are alternately 
filled are constructed, or a buffer tank for temporary storage of the inflowing wastewater will be 
needed. Usually screens and grit removal are placed prior to an SBR, but no primary clarifier is 
needed. 

Application of SBR units is suggested in the range of 1,000–20,000 m³/d or 3,500–200,000 PE 
(WSP, 2007), similarly US-EPA (1999) suggests application for WWTPs with a flow rate of less 
than 20,000 m³/d.  



General background and literature review 

Page 20  Clemens GRIESAUER  Page 20 

 
Figure 11: Plan view and section of a Sequencing batch reactor 

 

3.5.6 Technology 6-6 Anaerobic baffled reactor (ABR) 
An anaerobic baffled reactor is an extended version of a septic tank with improved treatment 
performance. Following the primary sedimentation chamber, multiple compartments are 
constructed. They are separated by baffle walls which force the wastewater to flow first down 
and then upwards through each compartment (cf. Figure 12). This design combines the typical 
features of a septic tank (sedimentation chamber, baffle wall) with those of an UASB system, 
where the water is forced to flow through a sludge layer. The increased contact with active 
sludge improves the anaerobic treatment performance. Due to the compartmentalised design 
solids retention is enhanced, making good treatment results possible even at low HRT 
(Conradin et al., 2013). It is suggested to design ABRs with 4–6 compartments (Foxon and 
Buckley, 2006; Ulrich et al., 2009). HRT of the liquid fraction should be > 8 h (Ulrich et al., 
2009). Foxon and Buckley (2006) suggest 20–60 h.   

 

 

 

 

 

 
Figure 12: Plan view and 2 cross sections of an anaerobic baffled reactor 

 

Another critical design parameter for ABRs is the up-flow velocity, which is determined by the 
flow rate and the area of the up-flow compartment. In case of too high flow velocities particles 
and microorganisms may be washed out. Max. upflow velocities during peak flow should be in 
the range of 1.4–2 m/h (Ulrich et al., 2009). This limits the scale of ABR units. With increasing 
wastewater volumes, the up-flow area has to be increased accordingly, and the total reactor 
volume cannot be adjusted by increasing the reactor depth, as this would lead to increased 
velocities. Therefore ABRs for high wastewater volumes would require very large, shallow 
tanks, which makes their construction uneconomical (Ulrich et al., 2009). Tilley et al. (2008b) 
recommend a maximal design size of 200 m³/d, whereas WSP (2007) suggests an upper limit of 
1,000 PE.  

ABR units are commonly used for decentralised wastewater treatment solutions. They are 
simple to construct and require little maintenance. Hydraulic and organic shock loads can be 



 General background and literature review 

Clemens GRIESAUER  Page 21 Page 21 

well dealt with. So far not many units have been constructed in Africa and the technology is 
poorly researched. The data for ABR presented in Table 3 suggest very good treatment 
performances with COD removal rates of 65–90%, but most of these data are from lab- or pilot 
scale units. The quality of ABR effluents has been shown to consistently meet the South African 
guidelines for irrigation with regard to the removal of organics, but not for discharge to surface 
water (Foxon et al., 2004). However, RSA state that pathogen removal is generally not 
satisfactory for the reuse in agriculture, thus only restricted reuse is recommended. 

 

3.5.7 Technology 6-7 Horizontal flow constructed wetland (HFCW) 
Constructed wetlands (CWs) are used for secondary or tertiary treatment of wastewater. This 
means they are usually applied for treating wastewater that has been initially treated in some 
sort of sedimentation unit which removes suspended solids. CWs are designed to intensify the 
degradation processes that occur in natural wetlands - filtration and biological degradation being 
the predominant processes. CWs consist of a sand filled filter bed, planted with macrophytes, 
such as common reed (cf. Figure 13). The main treatment activity can be ascribed to bacteria 
which form a biofilm on the filter media. The plants’ major role in the treatment process is to 
maintain the infiltration capacity of the filter bed through their root system. The filter bed is 
sealed at the bottom by a concrete base, a clay layer or different plastic liner materials such as 
EPDM, PVC or HDPE. The water table within the filter bed should be permanently below the 
filter surface, the level can be adjusted by changing the level of the outflow pipe. CWs have the 
advantage of very low operation costs, but have a high space requirement.  

In horizontal flow constructed wetlands (HFCWs) water enters on one side and flows 
horizontally through the filter. To improve water distribution in HFCWs and prevent clogging 
coarse gravel is used at the inlet zone. Similarly a gravel zone is placed at the end of the filter 
for improved drainage. For the main filter body sand with a hydraulic conductivity of 10-4–10-3 
m/s, d10  in the range of 0.2–0.4 mm and a d60 / d10-ratio below 5 should be used (DWA, 2006); 
UN HABITAT (2008) suggest a kf of 10-3 m/s, Gauss (2008) of 1.3–1.5*10-3 m/s. Based on the kf 
value and the bottom slope the cross sectional area of the filter bed can be calculated that is 
required to accommodate the wastewater flow. A bottom slope of 1% is suggested (UN-
HABITAT, 2008). Filter depth should be at least 0.5 m (DWA, 2006), or in the range of 0.6–0.8 
m (Hoffmann et al., 2011; Gauss, 2008). According to a study conducted in Spain by Garcia et 
al. (2004, cited by UN HABITAT, 2008) shallower HFCWs were more effective than deep ones, 
thus UN HABITAT (2008) recommend a depth of 0.4 m. 

 
Figure 13: Plan view and cross section of a horizontal flow constructed wetland 

 



General background and literature review 

Page 22  Clemens GRIESAUER  Page 22 

Literature also provides contradictory values for suggested bed length and width. Gauss (2008) 
suggest maximum filter lengths (distance between inlet and effluent collection pipe) of 30 m. 
Quite contrary the norm DWA-A 262 (DWA, 2006) suggests maximum lengths of 5–8 m, stating 
that longer filters do not provide any benefit in terms of treatment performance, and may be 
affected by hydraulic problems. Suggestions for maximal filter width range from 15 m (UN-
HABITAT, 2008) to 20 m (Gauss, 2008) or even 30 m (Hoffmann et al., 2011). 

In HFCWs aerobic conditions are limited to the top water layer of approximately 5–15 cm (Ulrich 
et al., 2009), further below anoxic conditions prevail. This results in limited effectiveness 
concerning nitrification and carbon removal, but enables denitrification processes to take place 
(Hoffmann et al., 2011). 

According to the German norm DWA-A 262 (DWA, 2006) an area of 5 m² per PE is required for 
an HFCW treating pre-treated wastewater. In warmer climates, where natural treatment 